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CUSTOMER Brownsville Steel City LLC

INSPECTION CERTIFICATE

(EN 10204:2004 3.1)

ST&H CORPORATION

1290-4 Jwa3dong, Haeundae
Tel : 82.51.7444680 (5 line) F

pu, Busan, Korea
ax : 82.51.7444670

HEHS DN MEMHS
P/O NO. RAW MATERIAL CERTIFICATE NO
BSC 2010-225 (PSJ6054) MADE FROM SEAMLESS PIPE QA110126-01
M=z HAEH B x| =HA} Bl | A A o & 2|
Spec. for Material Spec. for Inspection Surface & Dimension N.D.E HEAT TREATMENT
ASTM A234-07/ASME SA234-07 WPB . -
NACE MR-0175 ASME B16.9 GOOD MT:GOOD 620C ~ 980T
s & M g ol AL E  ZTAE Mooy e [T E
HEHS CHEMICAL COMPOSITION (%) Tensile Test  Bending |5 DA BB =AY ISAME) 4 o
STD STAMP V_PTT-STEL TBA | Test | 'aiteningHardnesq Impact atic C.E
NO. | C [ SifMn| P IS | CriMo|Ni|Cu|V [NoINyouluonl o) [ | () | Test [TesttHE)| Test | 2%
Z= 2 MIN 0.10]10.29 240 | 415 22
SPEC T
Q'TY| MAX |0.30 1.06]0.05(0.058/0.40]0.15(0.400.40|0.08 655 197
SR 90D ELBOW STD
0.19]10.22(0.51]10.0110.007]0.05(0.004] 0.03]0.05}0.01 310 | 500 32 <197 0.29
4" 100 | 02185A
SR 90D ELBOW STD
0.19]1 0.2 [0.51]0.010.006]0.025(0.01]0.01]0.03}10.01 305 | 495 31 <197 0.29
6" 100 | 02565A
SR 90D ELBOW STD
0.2 10.18]0.5410.008]0.005/0.03}0.010.008/0.05]0.01 340 | 490 32 <197 0.30
8" 50 03417
LR 90D ELBOW STD 0.23]10.19| 0.5 |0.019/0.005] 0.02(0.0110.018/0.019[0.01 285 | 470 27 <197 0.32
8" 8 6897
LR 90D ELBOW STD 0.18] 0.2 [0.5110.0190.026{0.02| 0.01{0.02|0.018] 0.01 305 | 490 | 31 <197 0.28
8" 31 6259
We hereby certify that the material herein has 1MPa = 145.037 psi Zla 8 5 &8
been made and tested in accordance with the 1MPa = 0.145037 ksi QUALITY ASSURANCE DEP'T
above specification and also with the Ipsi = 0.00689 MPa @& h =3
requirements called for by the above order. lksi = 6.89476 MPa 4 v e

QUALITY INSPECTED AND SUPPLY BY ST&H CORP

MANUFACTURED BY PUSAN COUPLING CO.LTD

C.E.=C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15

B.J. KIM

Q.A -GENERAL MANAG

AAHS 1 QMS-8102-11

PUSAN COUPLING CO.,LTD




